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1. Applicant

- Name : Pittasoft Co.,Ltd.

o Address : A 4th floor, ABN Tower, 331, Pangyo-ro, Bundang-gu, Seongnam-si,

Gyeonggi-do, Republic of Korea
> Date of Receipt : 2025-04-07
2. Manufacturer

- Name : Pittasoft Co.,Ltd.

- Address : A 4th floor, ABN Tower, 331, Pangyo-ro, Bundang-gu, Seongnam-si,

Gyeonggi-do, Republic of Korea

3. Use of Report : For FCC & ISED Certification

4. Test Sample / Model: Car Dashcam / ELITE8-2CH

5. Date of Test : 2025-05-28 to 2025-06-24

6. Test Standard(method) used : FCC 47 CFR part 15 subpart C 15.247
ANSI C63.10-2013, RSS-247 & RSS-Gen

7. Testing Environment: refer to 8 page

8. Test Results : Compliance

9. Location of Test : [X] Permanent Testing Lab [ ] On Site Testing
(Address : (Unhak-Dong) 5, Dongbu-ro 221beon-gil, Cheoin-gu, Yong-in-si,

The results shown in this test report refer only to the sample(s) tested unless otherwise
stated. This report cannot be reproduced or copied without the written consent of CTK.

Gyeonggi-do, Korea)

Approval
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Gwanyong Kim: (S
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Technical Manager

Young-taek Lee: (Signa )
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1. General Product Description

1.1 Applicant Information

Company

Pittasoft Co.,Ltd.

Contact Point

A 4th floor, ABN Tower, 331, Pangyo-ro, Bundang-gu, Seongnam-si,
Gyeonggi-do, Republic of Korea

Contact Person

Name : Minho Shin
E-mail : shinmh@pittasoft.com
Tel : +82-31-8039-7789

Fax : -
1.2 Product Information
FCCID YCK-ELITES8
ISED 23402-ELITE8

Product Description

Car Dashcam

Basic model (HVIN)

ELITE8-2CH

Variant Model nhame

ELITE8-1CH, ELITE8-2CH IR, ELITE8-2CH Truck, ELITE8-2CH Pro,
ELITE8-1CH Pro, ELITE8-1CH Plus, ELITE8-2CH Plus, DR800 GOLD
PRO-1CH, DR800 GOLD PRO-2CH

(There are no technical differences. it's simply a derivative model
name based on the seller. The difference between 1CH and 2CH of the
variant model is the difference in the number of cameras.)

Operating Frequency

2412 MHz - 2 462 MHz (20 MHz_BW)
2 422 MHz - 2 452 MHz (40 MHz_BW)

RF Output Power

802.11b : 15.15 dBm (32.73 mW)
802.11g : 16.23 dBm (41.98 mW)
802.11n_HT20 : 14.32 dBm (27.04 mW)
802.11n_HT40 : 14.47 dBm (27.99 mW)

Antenna Specification

Antenna type : Chip Antenna
Peak Gain : 0.02 dBi

Number of channels

802.11b/g/n_HT20 : 11
802.11n_HT40 : 9

Type of Modulation

802.11b : DSSS
802.11g/n : OFDM

Power Source

DC 12 V, DC 24 V (A voltage regulator circuit is designed to supply
3.3 V to the RF section)

Hardware Rev 1.0
Software Rev(FVIN) V1.000
SW provided bt the client RTLBTAPP V 5.2.1.21
2412 MHz initial value
802.11b 2 462 MHz 33
Test Power Setting 802.11q 2 412 MHz - 2 462 MHz
802.11n HT20 2412 MHz - 2 462 MHz initial value
802.11n HT40 2 422 MHz - 2 452 MHz
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1.3 Peripheral Devices

Device Manufacturer Model No. Serial No.
Note Computer Samsung NT350XCR 48IJW9OFFRA00628D
AC Adapter Samsung PA-1400-96 AD-4019A
Note Computer HP 15-bs563TU CND7253R6N
AC/DC Adapter HP HSTNN-CA40 -
Note Computer HP HP ProBook 440 G3 5CD6133422
AC Adapter HP HSTNN-LA40 -
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2. Accreditations

2.1 Laboratory Accreditations and Listings

Country Agency Registration Number
USA FCC 805871
CN : 8737A
CANADA ISED CAB ID : KR0025
KOREA NRRA KR0025

2.2 Calibration Details of Equipment Used for Measurement

Test equipment and test accessories are calibrated on regular basis. The maximum time
between calibrations is one year or what is recommended by the manufacturer, whichever is
less. All test equipment calibrations are traceable to the Korea Research Institute of Standards
and Science (KRISS), therefore, all test data recorded in this report is traceable to KRISS.
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3. Test Specifications
3.1 Standards
FCC Part Requirement(s) Status Test
Section(s) q (Note 1) Condition
15.247(a) 6 dB Bandwidth C
15.247(b) Maximum Output Power C
15.247(d) Conducted Spurious emission @ Conducted
15.247(d) Unwanted Emission(Conducted) C
15.247(e) Transmitter Power Spectral Density C
15.209 Radiated Emissions C Radiated
. Line
15.207 AC Conducted Emissions C Conducted

Note 1: C=Complies NC=Not Complies NT=Not Tested NA=Not Applicable

Note 2: The data in this test report are traceable to the national or international standards.

Note 3: The sample was tested according to the following specification: FCC Part 15.247

Note 4: The tests were performed according to the method of measurements prescribed in KDB No.558074, ANSI
C63.10-2013

ISEI? Part Requirement(s) Status Tefsii
Section(s) (Note 1) Condition

RSS-247 5.2(a) 6 dB Bandwidth C

RSS-247 5.4(d) Maximum Output Power C
RSS-247 5.5 Conducted Spurious emission C Conducted
RSS-247 5.5 Unwanted Emission(Conducted) C

RSS-247 5.2(b) Transmitter Power Spectral Density C

RSS-Gen 6.13 Radiated Emissions c Radiated
RSS-Gen 8.8 AC Conducted Emissions C ConLciiE(ce:ted

Note 1: C=Complies NC=Not Complies NT=Not Tested NA=Not Applicable

Note 2: The data in this test report are traceable to the national or international standards.

Note 3: The sample was tested according to the following specification: RSS-247 Issue 3, RSS-GEN Issue 5

Note 4: The tests were performed according to the method of measurements prescribed in ANSI C63.10-2013

[QF-QP15-071 Ver.03 Project Number: CTK-R-2025-01893



element

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu, Yongin-si,

Gyeonggi-do, 17142, Korea
Tel: +82-31-339-9970
Fax: +82-31-624-9501

Report No.:

CTK-2025-02083
Page (8) / (55) Pages

3.2 Testing Environment

Temperature Relative
Test Item Test Date () Humidity (%)
. o .
gSEP?j?rnsg\l/SEg& 99 % Bandwidth 2025-05-28,
. . 2025-06-02, 2241, 23+1 4843, 4613

Transmitter Power Spectral Density

. o 2025-06-24
Conducted Spurious emission

1) 9 kHz to 30 MHz

2025-06-03 24+1 53+3

2) 30 MHz to 1 GHz
Transmitter
emission 3) 1 GHz to 18 GHz
(Radiated)

2025-06-02
4 + +
4) 18 GHz to 25 GHz 2025-06-03 23+1 45+3
5) Restricted Frequency
Bands

AC Conducted Emission 2025-05-30 23+1 4943

3.3 Mode of operation during the test

The EUT is operated in a manner representative of the typical of the equipments.
During at testing, system components were manipulated within the confines of typical usage to
maximize each emission. All modulation modes were tests.
The results are attached only for the DC 12 V power source, considering it the worst case.

Test Frequency & Bandwidth

Bandwidth Lowest channel Middle channel Highest channel
20 MHz 2 412 MHz 2 437 MHz 2 462 MHz
40 MHz 2 422 MHz 2 437 MHz 2 452 MHz
Test mode & Worst case
. Data rate
Test mode Modulation (Worst case) Duty Cycle Duty Cycle Factor

802.11b DSSS 1 Mbps 89.13 % 0.50 dB
802.11¢ OFDM 6 Mbps 57.17 % 2.43 dB
802.11n_HT20 OFDM MCS 0 55.96 % 2.52 dB
802.11n_HT40 OFDM MCS 0 38.84 % 4.11 dB

10 LOG(1/x), where x is the duty cycle
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802.11b
Agilent Spectrum Analyzer - Swept SA
LXI L | RF [508  AC | | | SENSEUNT| | ALIGN AUTO | 02:29:18 PM May 27, 2025
Marker 3 A 9.20000 ms | Aug Type: Log-Pur TRACE] Properties
PNO: Fast —»— Trig: Free Run T i v
IFGain:Low #Atten: 30 4B Ext Gain: 0.83 dB DRI, SelectMan(er’
AMkr3 9.200 ms 3
10dE/div Ref 20.00 dBm 0.34 dB
Log -
1.2, Relative To |
000 1
100
[ X Axis Scale|
300 Time ¥
JAuto Man
400
500 il _ i
— kit " E marker Trace
200 [Trace1, Auto Init]
Center 2.412000000 GHz Span 0 Hz .
Res BW 1.0 MHz #/BW 1.0 MHz Sweep 20.00 ms (1001 pts) Lines|
Off

1440 ms 1031 dBm_
8.200 ms (&) 2214dB

9.200 ms (A) 0.34 dB
sa sTATUS
802.11g
Agilent Spectrum Analyzer - CTK-R-2025-01893
X L RF |s0@  Ac | | | SENSEUNT] | ALIGNAUTO | 04:23:58 PM May 27, 2025 .
Marker 3 A 2.35793 ms | Avg Type: LogPur TRACE[L - 31586 Properties
PRO- Fast —— Trig: Free Run ) TE s
IFGain:Low #Atten: 30 4B Ext Gain: -0.83 dB CET) SelectMarker’
AMkr3 2.358 ms 3
10 dBjdlv___ Ref 20.00 dBm -4.00 dB|
Log |
e PR T R Sy Relative To
PN [ i ! et i 4 p
100 |-
o X Axis Scale
0.0 Time ¥
[Auto Man
40.0
50
sof il W e s Marker Trace
700 [Trace1, Auto Init]
Center 2.412000000 GHz Span 0 Hz ,
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 7.533 ms (1001 pts) Lines
- On Off|

275 dBm
1.348 ms (A) 001dB
.358 ms (A) -4.00 dB

STATUS
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Agilent Spectrum Analyzer - CTK-R 202501893

802.11n_HT20

T | RF [500  AC | | | SENSEINT] | ALIGNAUTO | 05:3%:45 PM May 27, 2025
Marker 3 & 2.27507 ms Avg Type: Log-Pur TRACETT Properties
PNO: Fast —»— Trig: Free Run T i v
IFGain:Low #Atten: 30 4B Ext Gain: 0.83 dB DRI, SelectMan(er’
AMkr3 2.275 ms 3
[0 gBidly__Ref 20.00 dBm 0.09 dB
M0 = ¥ Relative To |
oo - L 3A 1
. 4
100
[ X Axis Scale|
300 Time ¥
JAuto Man
400
500
— Marker Trace |
200 [Trace1, Auto Init]
Center 2.412000000 GHz Span 0 Hz .
Res BW 1.0 MHz #/BW 1.0 MHz Sweep 7.533 ms (1001 pts) Lines|
Off
1.853ms
1273 ms (8 9.36 dB
2275 ms (A) 0,09 dB
usa status

ilent Spectrum Analyzer - CTK-R-2025-01893

802.11n_HT40

L | RE__ [s0q  ac | | | SEWSEINT| | ALIGHAUTD | 05:59:09 PM May 27, 2025
Marker 3 A 1.63500 ms Avg Type: Log-Pwr TRACES) 5 Prope
PNO: Fast —»— Trig:Free Run I A
IFGain:Low  WAtten:30 dB Ext Gain: 0.83 4B pETP NN s olect Marker
AMKr3 1.636 ms 3"
E%éJBidiv Ref 20.00 dBm -5.29 dB
100 Relative To |
i i 1
X Axis Scale
Time»
[Auto Man
#rt Marker Trace
700 ‘ [Trace1, Auto Init]
Center 2.422000000 GHz Span 0 Hz "
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 5.000 ms (1001 pts) Lines

off|
1.160 ms -16.26 dBm
2 A1 t (&) 6350us ()  1424dB
a t (& 1636 ms (4) 529 dB
4
5
6
7
8
9
10
"
12
IMSG ISTATUS
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3.5 Measurement Uncertainty

The value of the measurement uncertainty for the measurement of each parameter.
Coverage factor k = 2, Confidence levels of 95 %

Description

Uncertainty

Conducted RF Output Power

1.5 dB (C.L.: Approx. 95 %, k = 2)

Power Spectral Density

1.5 dB (C.L.: Approx. 95 %, k = 2)

Occupied Bandwidth

0.1 MHz (C.L.: Approx. 95 %, k = 2)

Unwanted Emission(conducted)

3.0 dB (C.L.: Approx. 95 %, k = 2)

Radiated Emissions (f £ 1 GHz)

4.11 dB (C.L.: Approx. 95 %, k = 2)

Radiated Emissions (f > 1 GHz)

4.48 dB (C.L.: Approx. 95 %, k = 2)

Line Conducted Emission

2.06 dB (C.L.: Approx. 95 %, k = 2)

3.6 Test Software

Automation program

Conducted Test

Ics Pro Ver. 6.0.3

Radiated Test

EP5RE Ver. 6.0.10, ES10 Ver. 2022.04.000

Line Conducted Test

EMC32 Ver. 10.50.00

[QF-QP15-071 Ver.03
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4. Technical Characteristic Test
Test Procedures

KDB 558074 - Section 8.2
ANSI C63.10-2013 - Section 11.8.2
RSS-Gen - Section 6.7

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

Test Procedures

ANSI C63.10-2013 - Section 6.9.3
RSS-Gen - Section 6.7

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers are each equal to 0.5 % of the total mean power of
the given emission.

Use the 99 % power bandwidth function of the instrument and report the measured
bandwidth.

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) RBW = 100 kHz(6dB Bandwith), 1 % to 5 % of the OBW(99 % Bandwith)
b) VBW = 3 x RBW

c) Detector = peak d) Trace mode = Max hold
e) Sweep = auto couple

f) Allow trace to fully stabilize

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Limit : 6 dB Bandwith
6 dB Bandwidth > 500kHz

Limit : 99 % Bandwith
N/A

[QF-QP15-071 Ver.03 Project Number: CTK-R-2025-01893




CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu, Yongin-si, Report No.:
Gyeonggi-do, 17142, Korea CTK-2025-02083
Tel: +82-31-339-9970 Page (13) / (55) Pages

element Fax: +82-31-624-9501

Test Data :

. 99 %
Mode Channel Fr([eal:;l]cy 2l [B;::?I'v'dth Bandwidth Result
[MHz]
Low 2412 10.15 15.03
802.11b Middle 2 437 10.13 15.01
High 2 462 10.14 15.04
Low 2412 16.37 16.56
802.11g Middle 2 437 16.37 16.55
High 2 462 16.37 16.57
Complies
Low 2412 17.16 17.63
802.11n_HT20 Middle 2 437 17.10 17.65
High 2 462 17.13 17.65
Low 2422 35.68 36.37
802.11n_HT40 Middle 2 437 35.51 36.32
High 2 452 35.67 36.25
next for actual m r trum plots.
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6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

802.11b
Lowest channel

99 % Bandwidth

| 06:30:31 AM 1 29,2025
Std

STATUS

usc

10000 GHz Frequency
= Trig ‘Avg|Hold: 10110
Radio Device: BTS HFGain:low  #Atten:32 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBldiv Ref 20.00 dBm
Log Log
0 Center Freq| 100 Center Freq|
o 2.412000000 GHz & 2412000000 GHz|
0 100
il a !
) 0o
10 0
50, 600
e CF Step| N CF Step
5.000000 MHz 5.000000 MHz|
Center 2412 GHz Span 50 MHz |auto Man Center 2412 GHz Span 50 MHz |auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power 22.9 dBm Freq Offset| Occupied Bandwidth Total Power 20.8 dBm Freq Offset|
OH: OH:
14.998 MHz ’ 15.025 MHz ?
Transmit Freq Error -28.028 kHz OBW Power 99.00 % Transmit Freq Error -26.962 kHz OBW Power 99.00 %
x dB Bandwidth 10.15 MHz xdB -6.00 dB x dB Bandwidth 10.22 MHz x dB -6.00 dB

sTaTUS

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW.

Middle channel

Agilent Spectrum Analyzer - Occ

99 % Bandwidth

8 RL | Rr [soe  AC | | INT] 1 ALIGN AL 03:34:23 AMMay 28, 2025 500 | 1 | 06:34:34 AM Jun 24, 2025
Center Freq 2.437000000 GHz i 2437000000 GHz Radio Std: Nons e i Freq 2.437000000 GHz ] e Std:
== Tn Avg|Hold: 10110 == Trig: AvglHold: 10110
#IFGain:Low ExtGain: 083dB  Radio Device: BTS l:| HFGainilow  #Atten:32 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
0.0 Center Freq| 100 Center Freq
! 2.437000000 GHz 5 2437000000 GHz|
o 100
) 0
x |
d i
50 0
5 ‘ 600
. | CF Step e CF Step,
5.000000 MHz 5.000000 MHz
Center 2437 GHz Span 50 MHz [auto Man Center 2.437 GHz Span 50 MHz |auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms [—
Occupied Bandwidth Total Power 22.7 dBm Freq Offset| Occupied Bandwidth Total Power 20.6 dBm Freq Offset|
OH: OH;
14.994 MHz i 15.011 MHz ’
Transmit Freq Error -10.400 kHz OBW Power 99.00 % Transmit Freq Error -18.568 kHz OBW Power 99.00 %
x dB Bandwidth 10.13 MHz xdB -6.00 dB x dB Bandwidth 10.22 MHz x dB -6.00 dB
usc status = stATUS

6 dB Bandwidth

| [ Al
Center Freq: 2.462000000 GHz
Trig: Free Run AvglHold>10/10
#Atten: 30 dB Ext Gain: -1.35 dB

[

Radio Device: BTS

HIFGain:Low

10 dBidiv____ Ref 20.00 dBm
Log

Highest channel

99 % Bandwidth

Agilent Spectrum Analyzer - Occupied BW
RL !

Center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.8 dBm
14.984 MHz

Transmit Freq Error -16.295 kHz OBW Power 99.00 %

x dB Bandwidth 10.14 MHz xdB -6.00 dB

STATUS

Span 50 MHz
Sweep 4.8ms

| I -
CenterF 2000000 GH: Frequency
enter Freq 2.462000000 GHz | Te:_ rFreq: AvglN:ld: e
#IFGain:Low #Atten: 32 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
Center Freq| 100 Center Freq
2462000000 GHz| a5 2.462000000 GHz
100
00
600
CF Step| ! CF Step
5.000000 MHz| 5000000 MHz|
uto Man| Center 2.462 GHz Span 50 MHz |auto Man
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Freq Offset| Occupied Bandwidth Total Power 20.7 dBm Freq Offset|
OH; OH;
i 156.035 MHz ?
Transmit Freq Error -26.377 kHz OBW Power 99.00 %
x dB Bandwidth 10.22 MHz xdB -6.00 dB
sa status
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Yongin-si,

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
X SENSEIN;

ALIGNAUTO

(03:40:36 AM May 26, 2025

802.11g
Lowest channel

99 % Bandwidth

Radio Std: None

000 GHz
AvglHold: 10110
Ext Gain: 0.83 dB

Center Freq: 2.412000
L2
Radio Device: BTS

Q8 RL | R |soo AC | |
Center Freq 2.412000000 GHz
. =

HFGainLow  #Atte

Ref 20.00 dBm

10 dBidiv
Log

Span 50 MHz
Sweep 4.8ms

Center 2.412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 22.2dBm
16.423 MHz

Transmit Freq Error -23.036 kHz OBW Power 99.00 %

x dB Bandwidth 16.37 MHz xdB -6.00 dB

usc sTaTus

quency
lo dBidiv Ref 20.00 dBm
o
Center Freq| 100 CenterFreq
2.412000000 GHz 5 2412000000 GHz|
100
w0
ep) o ep
5.000000 MHz 5.000000 MHz
lAuto Miasi Center 2.412 GHz Span 50 MHz |ayto M
#Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Freq Offset| Occupied Bandwidth Total Power 22.1dBm Freq Offset|
OH: OH:
i 16.564 MHz ’
Transmit Freq Error -459 Hz OBW Power 99.00 %
x dB Bandwidth 16.44 MHz x dB -6.00 dB
usc status

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

Middle channel
99 9% Bandwidth

Agilent Spectrum Analyzer - Occupied BW

STATUS

usc

RE AC | [ a | 06:36:15 44 un p——
7000000 GH: 7000000 Radio Std
SOOI = Trig: Free Run AvelHold: 10110 == Trig ‘AvglHold: 10110
#IFGain:Low #Atten: 32 dB ExtGain: 083dB  Radio Device: BTS #IFGain:Low #Atten: 32 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBldiv Ref 20.00 dBm
Log ‘ Log
0 Center Freq| l CenterFreq
ik “ 2.437000000 GHz " ‘ 2437000000 GHz|
0.0 1 100
) 0o
10 0
50, 600
e CF Step| ° CF Step
5.000000 MHz 5.000000 MHz|
Center 2.437 GHz Span 50 MHz |auto Man| Center 2.437 GHz Span 50 MHz [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power 22.1dBm Freq Offset| Occupied Bandwidth Total Power 21.9dBm Freq Offset|
OH: OH:
16.436 MHz i 16.548 MHz ?
Transmit Freq Error -23.122 kHz OBW Power 99.00 % Transmit Freq Error 4.055 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz xdB -6.00 dB x dB Bandwidth 16.45 MHz xdB -6.00 dB

sTaTUS

6 dB Bandwidth

Highest channel
99 % Bandwidth

nt Spectrum Analyzer - Occ

Agilent Spectrum Analyzer - Occupied BW
0 RL | R Tsoooac | | | ALIGNAUTO | 03:46:22 AMMay28, 2025 | | |
Center Freq 2.462000000 GHz Radio Std: None quency enter Freq 2.462000000 GHz
== T 0 Avg|Hold: 10110 = Trig AvglHold: 10110
#FGain:ow  #Atten:32 dB ExtGain: 083dB  Radio Device: BTS HFGainilow  #Atten:32 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
0.0 Center Freq| 100 Center Freq
o bl 2. GHz| 5 2. GHz
0 100
0
)
a
. CF Step e CF Step,
5.000000 MHz 5.000000 MHz
Center 2.462 GHz Span 50 MHz |auto Man Center 2.462 GHz Span 50 MHz |auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms [—
Occupied Bandwidth Total Power 22.3 dBm Freq Offset| Occupied Bandwidth Total Power 22.2 dBm Freq Offset|
OH: OH;
16.444 MHz i 16.568 MHz ’
Transmit Freq Error -26.780 kHz OBW Power 99.00 % Transmit Freq Error 5.916 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz xdB -6.00 dB x dB Bandwidth 16.45 MHz x dB -6.00 dB
us status = staTUS
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Yongin-si,

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

802.11n_HT20
Lowest channel

99 % Bandwidth

Q8 RL | R |soo AC | | SENSEINT] | ALIGNAUTO | 03:49:38 AM May28, 2025
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None quency 0000 GH:
o gl AvglHold: 10/10 Avg|Hold: 10110
HIFGain:Low #Atte) Ext Gain: 0.83 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Lo
v CenterFreq| 100
; | 2412000000 GHz| 45
o 100
) 00
i) -
&0, 600
70 700
ep)
5.000000 MHz|
Center 2.412 GHz Span 50 MHZ |auto Miasi Center 2.412 GHz Span 50 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power 20.5 dBm Freq Offset| Occupied Bandwidth Total Power 20.1 dBm
OH;
17.591 MHz i 17.633 MHz
Transmit Freq Error -27.666 kHz OBW Power 99.00 % Transmit Freq Error -13.525 kHz OBW Power 99.00 %
x dB Bandwidth 17.16 MHz xdB -6.00 dB x dB Bandwidth 17.58 MHz x dB -6.00 dB
=3 — sa status

Center Freq|
2.412000000 GHz|

&
$5.000000 MHz|

|Auto Man|

Freq Offset|
0Hz|

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

Middle channel
99 9% Bandwidth

Agilent Spectrum Analyzer - Occupied BW

STATUS

usc

RE AC | A | 06:38:084 un p——
7000000 GH: 7000000 Radio Std
SOOI = Trig: Free Run AvelHold: 10110 == Trig ‘AvglHold: 10110
#IFGain:Low #Atten: 34 dB ExtGain: 083dB  Radio Device: BTS #IFGain:Low #Atten: 34 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBldiv Ref 20.00 dBm
Log [ Log
0 Center Freq| 100 CenterFreq
w Al 1 2.437000000 GHz " 2437000000 GHz|
0 100
) 0o
10 0
50, 600
e CF Step| ° CF Step
5.000000 MHz 5.000000 MHz|
Center 2.437 GHz Span 50 MHz |auto Man| Center 2.437 GHz Span 50 MHz [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms
Occupied Bandwidth Total Power 22.1dBm Freq Offset| Occupied Bandwidth Total Power 21.8 dBm Freq Offset|
OH: OH:
17.607 MHz i 17.652 MHz ?
Transmit Freq Error -23.043 kHz OBW Power 99.00 % Transmit Freq Error -13.048 kHz OBW Power 99.00 %
x dB Bandwidth 17.10 MHz xdB -6.00 dB x dB Bandwidth 17.56 MHz xdB -6.00 dB

sTaTUS

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW.

Highest channel
99 % Bandwidth

nt Spectrum Analyzer - Occ

T | | | | 1
Center Freq 2.462000000 GHz G Radio Std: Non e enter Freq 2.462000000 GHz
== Trig:Free Ru glHol = Trig AvglHold: 10110
#FGain:ow  #Atten:32 dB ExtGain: 083dB  Radio Device: BTS HFGainilow  #Atten:34 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
0.0 Center Freq| 100! CenterFreq
; | 2. GHz| 5 | 2. GHz
0 100
0
)
a
. CF Step e CF Step,
5.000000 MHz 5.000000 MHz
Center 2.462 GHz Span 50 MHz |auto Man Center 2.462 GHz Span 50 MHz |auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 200 kHz #VBW 620 kHz Sweep 1.2ms [—
Occupied Bandwidth Total Power 21.4 dBm Freq Offset| Occupied Bandwidth Total Power 21.1 dBm Freq Offset|
OH: OH;
17.597 MHz i 17.648 MHz ’
Transmit Freq Error -25.197 kHz OBW Power 99.00 % Transmit Freq Error -15.271 kHz OBW Power 99.00 %
x dB Bandwidth 17.13 MHz xdB -6.00 dB x dB Bandwidth 17.57 MHz x dB -6.00 dB
us status = staTUS
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element

802.11n_HT40
Lowest channel

6 dB Bandwidth 99 % Bandwidth

lent Spectrum Analyzer - Occupied BW.

T C | | T [ ALIGNAU | SeNsEINT| | ALIGNAUTO | 06:42:49 AM Jn24,2025
Center Freq 2.422000000 GHz nter Freq: 2.422000000 GHz quency | Center Freq: 2.422000000 GHz Radio Std: None Span
- Tri Run wglH 0/10 Trig: Avg|Hold: 10110
#FGain:Low  #Atten: 28 dB 2 HFGainilow  #Atten: 28 dB Radio Device: BTS span
90.000 MHz
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log T Log
v CenterFreq| 100
5 ‘ 2.422000000 GHz 5 . 5
0.0 B 100
. 2 Full Span|
I ]
) “ 00—k |
) i
&0,
" T I CF Step o
5.000000 MHz| LastSpan
Center 2.422 GHz Span 50 MHZ | ut0 Miasi Center 2.422 GHz Span 90 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 20.5 dBm Freq Offset| Occupied Bandwidth Total Power 19.6 dBm
OH:
35.968 MHz i 36.365 MHz
Transmit Freq Error -31.347 kHz OBW Power 99.00 % Transmit Freq Error 12.252 kHz OBW Power 99.00 %
x dB Bandwidth 35.52 MHz xdB -6.00 dB x dB Bandwidth 36.48 MHz x dB -6.00 dB
usc staTus, usc status

Agilent Spectrum Analyzer - Occupied BW

6 dB Bandwidth

Middle channel

99 % Bandwidth

Agilent Spectrum Analyzer - Occupied BW

0 AL | R sop  Ac | i - e R— | SeNsET, | ALIGNAUTO | 06:43:18AM 1n24, 2025 Spaii
ter Freq: 2.437000000 GH: st Center Freq; 2.437000000 GH Radio Std: N
SCHEE L L s = Trig:Free Rum AvelHold: = Trigi Free R ‘AvglHold: 10110 e o
#IFGain:Low #Atten: 30 dB ExtGain: 083dB  Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS Span|
90.000 MHz
10 dBidiv Ref 20.00 dBm 10 dBldiv Ref 20.00 dBm
Log ‘ Log
0 Center Freq| l
i ‘ 2.437000000 GHz "
i 0
2 4 Full Span
) 0o
10 0
50, 600
e CF Step| °
5.000000 MHz LastSpan|
Center 2.437 GHz Span 50 MHz |auto Man| Center 2.437 GHz Span 90 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms #Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 22.2 dBm Freq Offset| Occupied Bandwidth Total Power 21.2dBm
OH:
35.964 MHz i 36.324 MHz
Transmit Freq Error -23.593 kHz OBW Power 99.00 % Transmit Freq Error 4.735 kHz OBW Power 99.00 %
x dB Bandwidth 35.68 MHz xdB -6.00 dB x dB Bandwidth 36.45 MHz xdB -6.00 dB
usc sTATUS usc staTUS

Highest channel

6 dB Bandwidth

Agilent Spectrum Analyzer - Occupi

99 % Bandwidth

iod BW.

L | | - R 500 AC | | | SeNsEINT| ALIGNAUTO | 06:44:29AM 24,2025
IC: q 00 GHz Y 000 GHz Radio Std: None quency, pan 90.000 MHz ] Freq:2 Radio Std: None Span
== Trig: Free Run AvglHold: 1010 == Trig: AvglHold: 10110
#FGain:ow  #Atten: 28 dB Radio Device: BTS HFGainilow  #Atten: 28 dB Radio Device: BTS Span
90.000 MHz
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
0.0 Center Freq| 100
- 2. GHz| 5 oot
0 100
2 Full Span|
i 1
) 0
5 600
. CF Step e
5.000000 MHz LastSpan|
Center 2452 GHz Span 50 MHz |auto Man Center 2.452 GHz Span 90 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms [— #Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms
Occupied Bandwidth Total Power 20.8 dBm Freq Offset| Occupied Bandwidth Total Power 19.8 dBm
OH:
35.944 MHz i 36.254 MHz
Transmit Freq Error -26.519 kHz OBW Power 99.00 % Transmit Freq Error -7.736 kHz OBW Power 99.00 %
x dB Bandwidth 35.51 MHz xdB -6.00 dB x dB Bandwidth 36.35 MHz x dB -6.00 dB
use i) Alignment Completed sTaTUS sa staTUS
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4.2 OUTPUT POWER
Test Procedures

KDB 558074 - Section 8.3.2.2 (Average Power)
ANSI C63.10-2013 - Section 11.9.2.2
RSS-Gen - Section 6.12

The transmitter output is connected to a spectrum analyzer and the analyzer’s internal
channel power integration function is used to integrate the power over a bandwidth greater
than or equal to the 99 % bandwidth.

EUT Spectrum Analyzer

Test Settings:

Center frequency = the highest, middle and the lowest channels

a) span = 1.5 x OBW b) RBW = 1 MHz
c) VBW = 3 x RBW d) Sweep time = auto
e) Detector = RMS f) average at least 100

g) Duty cycle factor = 10log(1/x)

Test mode Duty Cycle Factor (dB)
802.11b 0.50 dB
802.11¢ 2.43 dB

802.11n_HT20 2.52 dB
802.11n_HTA40 4.11 dB
Limit :

Maximum Output Power < 1 W (30 dBm)
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Test Data :

Measurement —— Result ..
Frequency cycle | Output Limit
Mode Channel data Result
[MHz] [dBm] Factor | Power | [dBm]
[dB] [dBm]
Low 2412 14.65 0.50 15.15
802.11b Middle 2 437 14.61 0.50 15.11
High 2462 13.79 0.50 14.29
Low 2412 10.78 2.43 13.21
802.11g Middle 2437 12.29 2.43 14.72
High 2462 13.80 2.43 16.23
30 Complies
Low 2412 10.83 2.52 13.35
802.11n_HT20 Middle 2437 11.80 2.52 14.32
High 2462 11.72 2.52 14.24
Low 2422 9.14 4.11 13.25
802.11n_HT40 Middle 2 437 10.36 4.11 14.47
High 2452 9.25 4.11 13.36
next for actual m r trum plots.
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Output Power

Test Mode : 802.11b
Lowest channel

Agilent Spectrum Analyzer - Channel Power

Test Mode : 802.11¢g
Lowest channel

Agilent Spectrum Analyzer

R |s00 AC | T — 03:31:15 AM May. I I R———
412000000 GH; R Radio Std: N
[Center Freq 2.412000000 GHz ] mg:eF'm s AV“IHZM o0it66 a adio one
HFGain:Low  #Atten: 30 dB ExtGain: 083dB  Radio Device: BTS Radio Device: BTS
10 dBidiv Ref 24.00 dBm 10 dBldiv Ref 24.00 dBm
Log Log
40 Center Freq| 140 CenterFreq
it 2412000000 GHz| i 2.412000000 GHz
o 500
)
%0
CF Step| N CF Step
5.000000 MHz| 5000000 MHz|
Center 2.412 GHz Span 50 MHz |auto Man| Center 2.412 GHz Span 50 MHz |auto Man
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BW 1 MHz #VBW 3 MHz Sweep 1ms
. FreqOffset . Freq Offset
Channel Power Power Spectral Density . ost Channel Power Power Spectral Density rea ost
14.65 dBm /15 mHz [l -57.11 dBm mz 10.78 dBm /16.42 M{ll -61.37 dBm mHz [l

usc STATUS

usc sTaTUS

Middle channel

Middle channel

Agilent Spectrum Analyzer
I

usc STATUS

H 1 AL 03:34:32 AM May 28, 2025 9 AC | | 03:43:45 AM May 28, 2025
Center Freq: 2437000000 GHz Radio St q Y Radio Std: None Frequency
= Trig: Free Run Avg|Hold: 1001100 —= Trig:
#IFGain:Low #Atten: 30 dB Ext Gain: 0.83 dB Radio Device: BTS #IFGain:Low #Atten: 32 dB Ext Gain: 0.83 dB Radio Device: BTS
10 dBidiv___ Ref 24.00 dBm 10d8/diy____ Ref 24.00 dBm
Log Log
40 Center Freq| 140 Center Freq
oof——— | = | | 2.437000000 GHz| i 2.437000000 GHz|
o 6500
)
50 \
0
CF Step ! CF Step
5000000 MHz| 5.000000 MHz
Center 2.437 GHz Span 50 MHz |auto Man| Center 2.437 GHz Span 50 MHz |auto Man
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BW 1 MHz #VBW 3 MHz Sweep 1ms
. Freq Offset| . Freq Offset
Channel Power Power Spectral Density rea ost Channel Power Power Spectral Density rea os:z
14.61 dBm /14.99 vl -57.15dBm Hz 12.29 dBm /16.44 vl -59.87 dBm 1z [l

usc sTaTUS

Highest channel

lent Spectrum Analyzer - Channel Power.

09:27:43PMun

Highest channel

Agilent Spectrum Analyzer - Channel Power
T F

AL

2000000 GHz
AvglHold: 100100
Ext Gain: 083 dB

Radio Std: None quency
== Trig: Free Run
#Atten: 30 dB

s | |
[Center Freq 2.462000000 GHz Center Freq:

HIFGain:Low Radio Device: BTS

2000000 GHz on Freguency
‘Avg|Hold: 100/100
Ext Gain: 0.3 dB

|
nter Freq;

g | |
enter Freq 2.462000000 GHz |
== Trig:
#IFGain:Low  #Atten:32 dB

Radio Std:

Radio Device: BTS

13.79 dBm /14.98 vill -57.97 dBm mz

sc sTaTUS

10 dBidiv Ref 24.00 dBm 10 dBidiv Ref 24.00 dBm
Log Log
40 1 Center Freq| 140 Center Freq
2. GHz i 2. GHe|
o 500
50 150
50 4
P 150
CF Step| N CF Step
5.000000 MHz| 5.000000 MHz]
Center 2.462 GHz Span 50 MHz |auto Man Center 2.462 GHz Span 50 MHz |auto Man|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BW 1 MHz #VBW 3 MHz Sweep 1ms
" FreqOffset " FreqOffset
Channel Power Power Spectral Density 9 o Channel Power Power Spectral Density q el

13.80 dBm /16.44 vl -58.36 dBm /Hz [l

usc sTaTUS
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Test Mode : 802.11n_HT20
Lowest channel

Agilent Spectrum Analyzer - Channel Power

Test Mode : 802.11n_HT40
Lowest channel

Agilent Spectrum Analyzer

STATUS

R S09  AC | i |- 03:49:49 AM May 1 04:00:19 AM May 28, 2025 =
412000000 GH: R: Radio Std: Ne
ConIeHEISRAI2000000ISHz == Trig:eF'ree Run Avng:Id 100/100 * ade one
#IFGain:Low #Atten: 32 dB Ext Gain: 0.83 dB Radio Device: BTS Radio Device: BTS
10 dBldiv Ref 24.00 dBm 10 dBidiv Ref 24.00 dBm
Log Log
40 Center Freq| 140 CenterFreq
Ac 2.412000000 GHz| 400 2.422000000 GHz|
o 6500 "
)
%0
CF Step| N CF Step
$5.000000 MHz| 5.000000 MHz|
Center 2412 GHz Span 50 MHz |auto Man Center 2.422 GHz Span 50 MHz |auto Man|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BW 1 MHz #VBW 3 MHz Sweep 1ms
. Freq Offset| . FreqOffset
Channel Power Power Spectral Density . ost Channel Power Power Spectral Density rea ost
10.83 dBm /17.59 MHll -61.63 dBm Hz 9.14 dBm /35.97 Ml -66.42 dBm 1z [l
s

usc

sTaTUS

Middle channel

Middle channel

Agilent Spectrum Analyzer
I

[

AC_| | 04:03:35 M May 23, 2025

| — 035415 AMMay25, 2025
Center Freq: 2.437000000 GHz Radio St¢ 9 y
5= Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 34 dB Ext Gain: 0.83 dB Radio Device: BTS
10 dBidiv___ Ref 24.00 dBm
Log
40 Center Freq|
oof——— | 2437000000 GHz
o
CF Step
5000000 MHz|
Center 2.437 GHz Span 50 MHz |auto Man|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms
. Freq Offset|
Channel Power Power Spectral Density rea ost
11.80 dBm s17.61 Ml -60.65 dBm 1z

STATUS

Radio Std: None

== Trig:
#IFGain:Low  #Atten: 28 dB

Ext Gain: 0.83 dB

Radio Device: BTS

Ref 24.00 dBm

10 dBJdiv
Log

Frequency

2.437000000 GHz|

CenterFreq

CF Step)|

5.000000 MHz

Center 2.437 GHz Span 50 MHz |auto Man)
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms

" Freq Offset|

Channel Power Power Spectral Density req os:z

10.36 dBm /35.96 vl -65.20 dBm Hz [l

usc sTaTUS

Highest channel

lent Spectrum Analyzer - Channel Power.

Highest channel

Agilent Spectrum Analyzer - Channel Power

) | | AL o W | | I
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None e i enter Freq 2.452000000 GHz ] Center Freq: 2.452000000 GHz Fregueney
= Trig:Free Run Avg|Hold: 100/100 == Trig: AvglH: 01100
#IFGain:Low #Atten: 32 dB Ext Gain: 0.83 dB Radio Device: BTS #IFGain:Low #Atten: 28 dB Ext Gain: 0.83 dB Radio Device: BTS
10 dBidiv Ref 24.00 dBm 10 dBidiv Ref 24.00 dBm
Log Log
40 Center Freq| 140 CenterFreq
iw 2. GHz, i 2. GHz|
o 500 ——
S0 150
50
CF Step| N CF Step
$5.000000 MHz| 5.000000 MHz|
Center 2.462 GHz Span 50 MHz |auto Man Center 2.452 GHz Span 50 MHz |auto Man|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms #Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density Freqo';s:: Channel Power Power Spectral Density Freq O'zs::
11.72 dBm s17.6e vH{ill -60.74 dBm 1z [l 9.25 dBm /35.94 Ml -66.31 dBm 1z [l
=

sTaTUS

sTaTUS
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4.3 Transmitter Power Spectral Density
Test Procedures

KDB 558074 - Section 8.4
ANSI C63.10-2013 - Section 11.10.2

This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance.

Test Settings:

Center frequency = the highest, middle and the lowest channels

a) RBW : 3 kHz < RBW < 100 kHz b) VBW = 3 x RBW
c) span = 1.5 x DTS bandwidth d) Sweep time = auto couple
e) Detector = peak f) Trace mode= max hold

g) Allow trace to fully stabilize

h) Use the peak marker function to determine the maximum amplitude level within the RBW.

Limit :

Power Sectral Density < 8 dBm @ 3 kHz BW
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Test Data
Measurement .
Mode Channel Fr?ﬂ‘:_;']cy data [I:;er::] Result
[dBm]
Low 2412 -8.77
802.11b Middle 2 437 -8.38
High 2 462 -9.13
Low 2412 -10.13
802.11g Middle 2 437 -10.07
High 2 462 -10.06
8 Complies
Low 2412 -12.26
802.11n_HT20 Middle 2 437 -10.91
High 2 462 -11.42
Low 2422 -15.01
802.11n_HT40 Middle 2 437 -13.30
High 2 452 -14.08

See next pages for actual measured spectrum plots.
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Test Mode : 802.11b
Lowest channel

Power Spectral Density
Test Mode : 802.11¢g
Lowest channel

Agilent Spectrum A ot Agilent Spectrum Analyzer - Swept
RL__| W 50 | I X L 3 ) I amayza, 2025 |
CCenter Freq 2.412000000 GHz A 2.412000000 GHz Avg Log-Pwr TRAGE 6 requency
PNO: Fast —— 1Mg: i | PNO: Fast —>— Avg|H 010 |
IFGalmLow  #ARY sl s b RERER IFGain:Low  #Atten: 14 dB Ext Gain: -0.83 dB oerlP PPPPP
Mkr1 2.411 10 GHz AutoTune Mkr1 2.406 39 GHz AutoTune
[ggeidv_Ref 4.00 dBm -8.770 dBm [9g8idv_ Ref 4.00 dBm -10.128 dBm
Center Freq| Center Freq|
800 ¢ 2412000000 GHz| 600 () 2.412000000 GHz
AL » |l
6 ] 160 ¥ i
StartFreq| StartFreq|
| 2397000000 GHz| %1 2397000000 GHz
= Stop Freq)| = f { StopFreq
2427000000 GHz| ¥ 2427000000 GHz
w0 1 ,
o b
. CF Step| 560 bl CF Step
3.000000 MHz| 3000000 MHz|
I lAuto Man Auto Man|
55,0 1 66.0
Freq Offset| - Freq Offset|
0 He| 0Hz|
50
Center 2.41200 GHz Span 30.00 MHz Center 2.41200 GHz ‘Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)
us stats sa staTus

Middle channel Middle channel

Frequency

10 dBidiv
Log

Avg Type: Log-P
S A\ygﬂHZI 1n710 wr enter Freq 2.437000000 GHz S
IFGain:Low #Atten: 14 dB Ext Gain: 0.83 dB IFGain:Low #Atten: 14 dB Ext Gain: 0.83 dB
MKr1 2.437 72 GHz Auto Tune, Mkr1 2.435 08 GHz Auto Tune
Ref 4.00 dBm -8.383 dBm [ogeidv_ Ref 4.00 dBm -10.067 dBm
Center Freq| CenterFreq
e‘ 2.437000000 GHz| A [} 2.437000000 GHz|
16.0 - b
| StartFreq| StartFreq
; | J U 2422000000 GHz| &0 2.422000000 GHz
) (‘J
StopFreq| StopFreq|
2452000000 GHz| 2452000000 GHz
460
A
e CF Step 550 L L | TR L CF Step
1 3.000000 MHz| 4 3000000 MHz|
lAuto Man Auto Man|
0
Freq Offset| . Freq Offset|
0Hz| 0Hz|
Center 2.43700 GHz Span 30.00 MHz Center 2.43700 GHz ‘Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)
sTATuS| usa status

usc

10 dBidiv
Log

Highest channel

Highest channel

Agilent Spectrum Analyzer - Swept SA
) 2

[03:47:05 A May.
TRAce

I I
B [T

Avg Type: Log-P quency Avg T q
PNG:Fast = Trig: Free Run AvgHol: 101D 462000000 GHz ast ree Run AvaHold 10018 |

IFGainlow ~ #Atten: 14 dB EXEGanz 0530 Ik RERER \FGain:Low  #Atten: 14 dB Ext Gain: -0.83 dB oerlP PPPPP
MKr1 2.462 54 GHz AutoTune MKr1 2.456 39 GHz Auto Tune

Ref 4.00 dBm -9.131 dBm [9geidy_Ref 4.00 dBm -10.062 dBm
Center Freq| CenterFreq
) 2462000000 GHz| 6.00 O 2.462000000 GHz

— - 16.0 AL
p StartFreq| StartFreq
: 2447000000 GHz| 51 2.447000000 GHz
StopFreq| e ¥ StopFreq|
2477000000 GHz| f 2477000000 GHz
450 {

i CF Step| sl A CF Step
7 3.000000 MHz| 3000000 MHz|
Man Man|
Freq Offset| i Freq Offset|
0 He| 0Hz|

Center 2.46200 GHz Span 30.00 MHz Center 2.46200 GHz Span 30.00 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts)

sTATus| usa status
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Test Mode : 802.11n_HT20
Lowest channel

Agilent Spectrum Analyzer - Swept SA

Test Mode : 802.11n_HT40
Lowest channel

| ALIGH |04:01:17
R Tioe Loch = Frequency
A enter Freq 2.422000000 Gl-’I‘z S A::va 071% wr Y ‘
IFGainlow  #Atten: 14 dB Ext Gain: 0.83 dB WFGomlow . #Atten: 14 dB Ext Gain: -0.83 dB oer
Mkr1 2.405 76 GHz AutoTang Mkr1 2.437 30 GHz AntoFUne
[9geidv__Ref 4.00 dBm -12.256 dBm [9geidv__Ref 4.00 dBm -15.008 dBm
‘ Center Freq| CenterFreq
2 . 2.412000000 GHz| B 2.422000000 GHz|
. LAl L | StartFreq| M T StartFreq|
| 2.397000000 GHz a | 2.397000000 GHz|
¥ Stop Freq| e Stop Freq
\ 2427000000 GHz| 2447000000 GHz
46.0 - 46.0
- CF Step . CF Step
=T, L 3.000000 MHz| : 5000000 MHz|
| k] (aute Man | |auto Man
0
- Freq Offset| . Freq Offset|
0Hz| 0Hz|
Center 2.41200 GHz Span 30.00 MHz Center 242200 GHz ‘Span 50.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 5.27 s (1001 pts)
use sTATuS| usa samus

Middle channel

Agilent Spectrum Analyzer - Swept SA

Middle channel

soe  Ac | | Al
T L quency I Frequency
ZELADIIE G,!‘f, ost == Trig: Free Run AJ’g’]HZl 10710 =y o 0710
IFGain:Low #Atten: 14 dB Ext Gain: 0.83 dB IFGain:Low Ext Gain: 0.83 dB
MKr1 2.432 32 GHz Auto Tune, Mkr1 2.452 30 GHz Auto Tune
[ogaidiv__Ref 4.00 dBm -10.905 dBm [0g5idiv_Ref 4.00 dBm -13.304 dBm
Center Freq| CenterFreq
" 2437000000 GHz| 6.00 » 2.437000000 GHz
i ! vi 150 i
‘ StartFreq| (! f il THIN StartFreq|
- | 2422000000 GHz| 5 2.412000000 GHz
T 1 StopFreq| 2 X StopFreq|
J 2452000000 GHz| y ! 2.462000000 GHz
160 40 i
" 4 CF Step ohle CF Step
3.000000 MHz| 5000000 MHz|
uto Man| Auto Man|
- Freq Offset| n Freq Offset|
0Hz| 0Hz|
Center 2.43700 GHz Span 30.00 MHz Center 243700 GHz ‘Span 50.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 5.27 s (1001 pts)
use sTATuS| usa status

Highest channel

Agilent Spectrum Analyzer - Swept SA

Highest channel

IS | |
Center Freq 2.46. 0 GHz . g/ P Frequency
PNG:Fast <= Trig: Free Run AvglHold: 10110 L= PNG: Fast == Tt Avg|Hold: 10110 Tk
IFGainLow #Atten: 1448 sl S RERER \FGainiLow  #Atten: 14 dB Ext Gain: -0.83 dB oeT|PPRPRP
Mkr1 2.455 76 GHz AutbiTane Mkr1 2.467 30 GHz AIDTUnE
{0 gidiv_Ref 4.00 dBm -11.420 dBm [0dBidiv__Ref 4.00 dBm -14.075 dBm
og og
‘ Center Freq| Center Freq|
&0 0 2.462000000 GHz, 200 T 2.452000000 GHz|
60 TALEA ! 150 I
1 StartFreq| i | " StartFreq|
| 2447000000 GHz| - 2.427000000 GHz
\
StopFreq| 3 T Stop Freq|
2.477000000 GHz| J Il 2477000000 GHz
60f—— L 450
" CF Step CF Step)|
g 3.000000 MHz| | 5.000000 MHz]
|Auto Man Auto Man|
60— 650
Freq Offset| " Freq Offset|
0 Hz| 0Hz|
850
Center 2.46200 GHz Span 30.00 MHz Center 2.45200 GHz ‘Span 50.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.16 s (1001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 5.27 s (1001 pts)
usc status
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4.4 Conducted Spurious emission
Test Procedures

KDB 558074 - Section 8.5
ANSI C63.10-2013 - Section 11.11.3
RSS-Gen - Section 6.13

The Unwanted emission from the EUT were measured according to the dictates PKPSD
measurement procedure in section 11.11 of ANSI C63.10-2013.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated device is operating, the RF power that is produced shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided that
the transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of root-mean-square
averaging over a time interval, as permitted under Section 5.4(d), the attenuation required
shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits specified
in RSS-Gen is not required.

Test Settings :

Center frequency = the highest, middle and the lowest channels

a) RBW = 100 kHz b) VBW = 3 x RBW

c) Detector = peak d) Sweep time = auto couple
e) Trace mode= max hold

f) Allow trace to fully stabilize

g) Use the peak marker function to determine the maximum amplitude level.

Limit :

Emission level < 30 dBc

Test results : Complies
- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band
was at least 30 dB lower than the highest in-band spectral density. Therefore the applying
equipment meets the requirement.

See next pages for actual measured spectrum plots.

[QF-QP15-071 Ver.03 Project Number: CTK-R-2025-01893



CTK Co., Ltd. Reoort No.:
(Ho-dong), 113, Yejik-ro, Cheoin-gu, Yongin-si, €po 0.
Gyeonggi-do, 17142, Korea CTK-2025-02083
Tel: +82-31-339-9970 Page (27) / (55) Pages
element Fax: +82-31-624-9501

Band-edge
Test Mode : 802.11b

At Specirum Alzer_Svepi Sk
AL

E——
enter Freq 2400000000 GHz Avg Type: Log-Pur Frequency Frequency
R e TrigFresRun  AvilHold>30%0 TrigFreeRun  AvglHold3
Feainitow * Rhttan:26 B Ext Gain: 063 dB Hhtten; 26 4B £ a6 45
Mkr1 2.412 50 GHz AutoTune| MKr1 2.463 00 GHz D
[ogeidiv_Ref 16.50 dBm 6.115 dBm [ggerdiv_ Ref 16.50 dBm 4.765 dBm
‘ 0 CenterFreq CenterFreq
L I 2.483500000 GHz|
350 I a
‘ StartFreq| StartFreq
X 1 2.458500000 GHz|
el StopFreq e 1 1 s Stop Freq|
2425000000 GHz ) 2508500000 Gtz
§ ! CF Step| . CF Step|
- 5000000 Mz 5000000 Wiz
lauto Man 4 uto Man|
. s i : FreqOffset y Freqoffset|
0 Hz| 0 Hz|
Center 2.40000 GHz Span 50,00 MHz Center 2.48350 GHz Span 50.00 MHz
[#Res BIW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts) #Res B 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
= sras = S

Test Mode : 802.11¢g

it Speciri et e Sk
AL 5

At iS5k
TS | 1 Seneen] T T ue— e eI r———
enter Freq 2400000000 GHz Avg Typs: Log-Pur Toace Frequency Fraquency
PioTFast oo TrigiFreeRun  AvglHold>30030 e TrigsFres Run
IFGain:Low #Atten: 26 dB. Ext Gain: 0.83 dB el BERER) #Atten: 26 dB
Mkr1 2.405 75 GHz AutoTune| MKr1 2 466 95 Hz Auto Tune
[ogeiiv_Ref 16.50 dBm 4.145 dBm [9geriv_ Ref 16.50 dBm
1 CenterFreq CenterFreq
o= 4 s ¢ 2483500000 Ghz
0 [ i L]
StartFreq| StartFreq|
% 2.458500000 Ghz
= StopFreq = e StopFreq|
2425000000 GHz| 2508500000 GHz|
CF Step| . L " CF Step)
5000000 Mz, 5000000 MHz
lauto Man| uto Man|
FreqOffset Freq Offset|
oy oHz
Center 2.40000 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)

Test Mode : 802.11n_HT20

T o S5,
AL & AC

L
| Center Freq zaotoo0000 6Hz Avg Type: Log-Pur Frequency Avg Type: Log-Par Frequency
e TrgFresRun  AvalHold>30%0 e TrigFreeRun  AvglHold>30%0
IFGainow — BAttan: 2648 ] IFGainilow * #Atten: 26 dB ExtGain: 0.63 dB. TP PPPPP
Mkr1 2.405 70 GHz AutoTune| MKr1 2.467 00 GHz Ao NS
[ogeiciv_Ref 16.50 dBm 2.162 dBm [9gerdiv_Ref 16.50 dBm 3.159 dBm
CenterFreq CenterFreq
L ) 2.483500000 GHz|
A4 *
55 L a
StartFreq) StartFreq
1 2.458500000 GHz|
e StopFreq 2 Y T Stop Freq|
2425000000 GHz] ) 2508500000 Gtz
I CF Step| CF Step|
5000000 Mz 5000000 Wiz
Man| | W, o Man|
. FreqOffset| FreqOffset|
0 Hz| 0 Hz|
Center 2.40000 GHz N 50.00 MHZ Center 2.48350 GHz Span 50.00 MHz
[#Res B 100 kHz #VBW 300 kHz Sweep 4. Some (1001 pts) #Res B 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
= sras <o /@ auery INTERRUPTED S

Test Mode : 802.11n_HT40

e i
AL

e e S
AL

! 1 Seneen] T L TIATO | 10557 Aoy 2, 2020 ET ! eI r———
fvg Typs: Log-Pur TRace T7|  Frequency e T TG Frequency
Trg:FreeRun  AvglHold>3000 T A . rros R
IFGain:Low #Atten: 26 dB. Ext Gain: 0.83 dB el BERRR) #Atten: 26 dB Ext Gain: 0.83 dB
Mkr1 2.418 50 GHz Auto Tune Mkr1 2.483 25 GHz AutoTune
[ogeiiv_Ref 16.50 dBm -0.639 dBm [9geriv_ Ref 16.50 dBm 0.084 dBm
CenterFreq CenterFreq
Lo ' 2400000000 GHz| 68 7‘ 2.483500000 GHz|
StartFreq| ? StartFreq|
2458500000 Ghz
] StopFreq " Y - Stop Freq|
i =/ 2.425000000 GHz| “| 2508500000 GHz,
i
o . i CF Step| 2 wli [P CF Step|
T P 5.000000 MHz| I 5.000000 MHz,
i lauto Man| / uto Man|
& Freq Offset| Freq Offset||
" 0 Hz| 0 Hz|
Center 2.40000 GHz Span 50.00 MHz Center 2.48350 GHz Span 50.00 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
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Test Mode : 802.11b
Lowest channel

Spurious

Test Mode : 802.11¢g
Lowest channel

Frequency
Trig: Free Run o ™ vl 0130 ™
oo ™ #atten: 22 4B Ext Gain: 083 dB oErP PPEPP Fogow " #atten: 22 4B Ext Gain: 0.83 dB werPPRPFP
Mkr1 5.324 GHz AutoiTang Mkr1 5.274 GHz ARFUNE
[9geidiv__Ref 12.00 dBm -59.865 dBm [9geiaiv_Ref 12.00 dBm -58.985 dBm
Center Freq| Center Freq|
20 12515000000 GHz| 2 12515000000 GHz
o0 800
StartFreq| StartFreq
30.000000 MHz - 30.000000 MHz
8 I 8.0
Stop Freq StopFreq|
. 26.000000000 GHz| . 25.000000000 GHz|
60 80
& CF Step 80 CF Step)|
2497000000 GHz| ) 2.497000000 GHz
. |Auto Man . | [Aute Man|
L., 4
" " FreqOffset| ol FreqOffset
0Hz| 0Hz|
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
usc sTATuS| usa samus

Middle channel

Middle channel

Agilent Spectrum Analyzer - Swept SA
X RL 1

Frequency
Trig: Free Rul : T ™
7 phden 228 Ext Gain: 083 4B veilP PPPPP wprrree
Mkr1 4.874 GHz AutoTung Mkri 2.427 GHz AutoFUng
[9geidiv_Ref 12.00 dBm -59.528 dBm [ggaidy_ Ref 12.00 dBm 1.325 dBm
Center Freq| . CenterFreq
o 12515000000 GHz| 12 GHe|
o 800
StartFreq| StartFreq
0 30.000000 MHz 180 30.000000 MHz
A StopFreq 2 = StopFreq
. 26.000000000 GHz| 25.000000000 GHz|
w0 80
il CF Step . CF Step
2497000000 GHz| ) 2.497000000 GHz
P 1 lAuto Man . Auto Man|
X ‘ 580 ‘
Freq Offset| . Freq Offset|
0 Hz| ) OHz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
use sTATuS| s €9 No Peak Found stamus

Highest channel

Agilent Spectrum Analyzer - Swept SA
R R lsne ac |

Marker 14.924120000000 GHz

| AUGNAUTO
Avg Type: Log-Pur

Peak Search

Highest channel

HAUTO | 03:46:34 AMMay 28, 2025

A
Avg Type: Log-Pur T 3756

= — Trig: Free Run : T 3 ~— Trig: Free Run AvglHold: 30130

Foointow ™ #Atten: 22 B Ext Gain: 083 d8 wePPPEPP Fociow ™ #Atten: 22 B Ext Gain: -0.83 dB e
MKr1 4.924 GHz NextPeak Mkr1 16.910 GHz AutaTune

[ogeidy_Ref 12.00 dBm -59.085 dBm [9geidy_Ref 12.00 dBm -56.354 dBm
: CenterFreq
” Next Pk Right| 12, GHe

o ao0
StartFreq
Next Pk Left 30.000000 MHz
A ol StopFreq|
MarkecDeka 26.000000000 GHz|
50 0
80 CF Step)|
Mkr—CF| 1 2.497000000 GHz|
¢ aute Man
Mkr—RefLvl 90 FeqOfeet
0 Hz|
More|
Start 30 MHz Stop 25.00 GHz Tet2 Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39's (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39's (1001 pts)
s starus s sratus
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Test Mode : 802.11n_HT20
Lowest channel

Agilent Spectrum Analyzer - Swept SA

Test Mode : 802.11n_HT40
Lowest channel

Agilent Spectrum Analyzer - Swept SA
7 1

RL ! ! - [0402:42 e
Avg Type: Log-P TR
- Trig: Free Run enter Freq 12.515000000 GHz - - A::va o;% wr Y ‘
IFGainLow ©  #Atten: 22 dB Ext Gain: 0.83 dB Foomiow  #Atten: 22 dB Ext Gain: -0.83 dB oer
Mkr1 16.935 GHz| ~ AutoTune MKr1 2.427 GHz [~ AutoTune
[9geidiv_Ref 12.00 dBm -55.545 dBm [9geiav_Ref 12.00 dBm -0.588 dBm
Center Freq| CenterFreq
20 12.515000000 GHz| 20 9 12. GHz|
o 800
StartFreq| StartFreq
30.000000 MHz 180 30.000000 MHz
Z = Stop Freq| 2 = StopFreq|
. 26000000000 GHz| . 25.000000000 GHz|
w0 80
CF Step 80 CF Step)|
1 2497000000 GHz| o 2.497000000 GHz
[} N o [pute Man Auto Man|
i il FreqOffset] i |l oo o W/ FreqOffset
0 Hz| ) OHz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
use sTATuS| s €9 No Peak Found samus

Middle channel

Middle channel

Agilent Spectrum Analyzer - Swept SA
> I

¥ RL | R 00 AC | I - RL ) 1
T L quency |2 Frequency
[Center Freq 12.515000000 GHz - —— A‘;':]HZI snom enter Freq 12.515000000 GHz — - oy
IFGain:Low #Atten: 22 dB Ext Gain: 0.83 dB IFGain:Low #Atten: 22 dB Ext Gain: 0.83 dB
Mkr1 2.452 GHz Auto Tune, MKr1 5.299 GHz Auto Tune
[9geidiv_Ref 12.00 dBm 3.504 dBm [ggeidy_ Ref 12.00 dBm -69.932 dBm
( Center Freq| CenterFreq
o 12515000000 GHz 12! GHz
o sm
StartFreq| StartFreq
" 30.000000 MHz " 30.000000 MHz
i — StopFreq| 7 i E StopFreq|
i 25/000000000 GHz| 25.000000000 GHz|
0 ®0
CF Step 80 I ! ! CF Step)|
2.497000000 GHz| 2.497000000 GHz
lAuto Man a A fpute Man|
E e o/ 0 ‘ 0 el
FreqOffset . R e FreqOffset
0 Hz| ) OHz
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
usc € No Peak Found STATUS = STATUS,
Highest channel Highest channel
Agilent Spectrum Analyzer - Swept SA z
RL | RF I | RL RF_ 508 AC | " ’ AINT] Y [aiseaopmanc 28 [0 0 oo
Center Freq 12.51 DDIGHZI] o o " 50 T Avg Type: Lo el S0oe|  Peak Searc
Foomtow ™ #atten:22 4B Ext Gain: 0.3 dB wEPPPEPP o0, & atten: 22 dB Ext Gain: 083 4B verfP PPPPP
MKkr1 17.035 GHz AutbiTane Mkr1 16.810 GHz NextPeak
[9dBidly__Ref 12.00 dBm -56.106 dBm [odeidiy__Ref 12.00 dBm -65.945 dBm
og 0g
Center Freq| :
L T 12515000000 GHz| w NextPkRight
o 800
StartFreq|
30.000000 MHz Mt NextPklLem
= StopFreq| 2 e
25.000000000 GHz| MarkerDeftal
B0 %0 I
480 CF Step| B0 ‘
: 2.497000000 GHz| ‘ Mkr—CF|
¢ laute Man| ¢
58 — Mobifi = -58.0 2 o
AL al | Freq Offset T M | ! ! Mkr—RefLvl
OHz
More|
Start 30 MHz Stop 25.00 GHz Start 30 MHz Stop 25.00 GHz 12
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39's (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (1001 pts)
usc. STATUS| msG |1 Alignment Completed STATUS:
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